



Material No.: E268-07 Batch No.: 0000018596

Manufactured Date: 2012/04/09

Retest Date: 2017/04/08

Certificate of Analysis

Test	Specification	Result
Melting Point	233 – 237 °C	236
Identification (by IR)	Passes Test	PT

For Laboratory, Research, or Manufacturing Use

Country of Origin: CN

Packaging Site: Paris Mfg Ctr & DC



Phillipsburg, NJ 9001:2008, 14001:2004
Paris, KY 9001:2008
Mexico City, Mexico 9001:2008
Deventer, The Netherlands 9001:2008, 14001:2004, 13485:2003
Gliwice, Poland 9001:2008, 17025:2005
Selangor, Malaysia 9001:2008
Dehradun, India, 9001:2008, 14001:2004, 13485:2003
Mumbai, India, 9001:2008, 17025:2005
Panoli, India 9001:2008

Richard M Siberski Global Director of Quality Assurance